VTEC Laboratories Inc.

Ix. TEST RESULTE
Test results calculated on the basis of the areas under the
curves of flame spread distance. temperature, and smoke density

vs time are provided in the table below for calibrarion
materials and for:

Tree Frog Products

Matarial Deacr 1Eiun

Flame Spread Smcke Developed

Index Indax
High Density Inorganic
Reinforced Cement Board 0 0
Eed Oak Flooring 100 100
Tree Frog Products &5 55

OBSERVATIONS: Cracking and charring teo 14 feet,

REMARKE: None.

The sample consisted of 3 pieces, 96 inches long, laid end-to-
end.

CONCLUSIONS: SBased wupon one test, the Flame Spread Tndex,
calculated according to ASTM EB4, maats Class B |[(Class T) - 2&
to 75 flame-spread.

Nei Séﬂﬁltz Amirudin Rahim
Executive Director Technical Directaor

212 Manida Streat « Bronx, New York 10474 « [718) 542-8248 « Fax: (718) 542-8759 *» www.vieclabs.com



